MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 - Kalpataru Point, 2nd and
Fax: 24023516 ——F 4th floor, Opp. Cine Planet
Website: http://mpcb.gov.in ii_ii Cinema, Near Sion Circle,
Email: cac-cell@mpcb.gov.in NP7 Sion (E), Mumbai-400022
RED/L.S.1 (R22) Date: 03/03/2023

No:- Formatl.0/CC/UAN
No.0000156989/CE/2303000212

To, Q;P
SRI SRI RADHA KRISHNA CHEMICALS PRIVATE LIMITED %

F-34 and F-35,MIDC Jalgoan ANl
Jalgaon.

Your Service is Our Duty

Sub: Grant of Consent to Establish under RED/LSI Category.

Ref: 1. Minutes of 31st CC meeting held on 25.01.2023

2. Earlier consent issued by the Board vide no.Format1.0/CC/UAN
No0.0000156989/CE/2302000867 dated 13.02.2023

Your application No.MPCB-CONSENT-0000156989 Dated 23.12.2022

For: grant of Consent to Establish under Section 25 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, Il & IV
annexed to this order:

1. The consent to establish is granted for a period up to commissioning of the
unit or up to 5 year whichever is earlier.

2. The capital investment of the project is Rs.96.0 Crs. (As per undertaking
submitted by pp )

3. Consent is valid for the manufacture of:

Sr Maximum
No Product Quantity UomMm
Products
1 [Para Chloro Phenol 200 Ton/M
2 |Ortho Chloro Phenol-(Generated from manufacturing of PCP) 115 Ton/M
3 Mono ChIorQ Phenol or mixed chlorophenol-(Generated from 36 Ton/M
manufacturing of PCP)
4 2 4 Dichloro Phenol, 2 6 Dichloro Phenol, 5-Chloro 1 20 Ton/M
Indanone, (Para Xylene Dichloride ) a,a'-Dichloro-p-xylene
4,4 Dihydroxy Benzophenone, N-Phenyl-N-Chloro Acetyl 2,6-
> Di Chloro Aniline- CAD 10 Ton/M
6 1-Phenyl Oxi Indole, N,N'-Diall I-1,3-diaminopropane 6 Ton/M
Dihydrochloride( DAAH ), 2 4 6 Trichlorophenol
0- ) ) ndus- Page 1 of 13

1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00




Product LT UoM

Quantity

1-(2,4- ichlorophenyl)-2-Imidazole-1 Ethanol (2,4 DIE ), 2 6
Dimethylphenoxy acetic acid, 2-Bromo 4' Chloro
Acetophenone/4-Chloro Phenacyl Bromide, Pivaloacetonitrile,
Ortho Xylene Dichloride alpha ,alpha’ Dichloro-o-xylene

4 Ton/M

Ortho Benzyl Para Chloro Phenol (Liquid), 4-Methoxy Phenacyl
Bromide, 1-Hydroxy Adamantane, 2-Chloro 3'4 Dihydroxy
Acetophenone, 5-Bromo 2 Chloro Benzaldehyde, 1-
Methylaminomethyl-1-naphthalene- (Menam Base), Menam
Acetate, Para Chloro Phenoxy Acetic Acid, Ortho Benzyl Para
Chloro Phenol (Solid)

9 |Anisole 60 Ton/M

4-Methyl Catechol Diacetic Acid Dimethyl Ester, 4-Bromo
Anisole

1-[2-Chloro-4-(4-chlorophenoxy)phenyl]ethan-1-one/ADCPE,
4-Methyl Catechol

Para Chlorophenyl Glycine, Para Chloro Meta Xylenol, 4-
Chloro 4' Hydroxy Benzophenone

2 Ton/M

10 30 Ton/M

11 15 Ton/M

12 12 Ton/M

4,4 Dichloro Benzophenone, Amantadine HCL/1-
Adamantanamine HCL, Quinazarine

4-Chloro Anisole, Di Chloro Meta Xylenol [ 2,4 Di Chloro 3,5
Xylenol ], 4 Chloro Acetophenone

13 10 Ton/M

14 10 Ton/M

2 4 Dichloro Meta Cresol, Dichlorophene Liquid,
15 |Dichlorophene Solid, 2,6 DI CHLORO DI PHENYL AMINE / 8 Ton/M
DCDPAA, 4-Bromo Phenetole

4-Isoproply Catechol, 1,3 Dimethoxy Benzene, 3 Chloro
Phenol, Ortho Diethoxy Benzene, Phenetole, 2-Methyl
Anisole, 2-Anilinophenylacetic acid, 5-Chlroro 2 Hydroxy
Benzophenone

16 6 Ton/M

2-Amino Benzonitrile, 4-Hydroxy 3 5 Dimethyl Benzaldehyde,
Oligo X, 4-Methyl Anisole, 5-Bromo 2 Amino Benzonitrile, 4-
Hydroxy Acetophenone, 2 6 Dihydroxy Acetophenone, 3-

17 |Methyl Anisole, 4 Hydroxy Benzophenone, 2 4 6 Tribromo 3 Ton/M
Aniline, 5-Propionyl-2-Thiophenyl Phenyl Acetic Acid or Methyl
Ester (PPP), 2-Chloro Anisole, Para Xylene Di Methyl Ether, 4-
Methoxy Benzophenone, 2,2',4'-Trichloroacetophenone

2-Methoxy Phenyl Acetone, 7-Methoxy 1 Tetralone, 5-Bromo
2-Chloro Benzoic Acid, 3-Bromophenol, 1-Bromo
Adamantane, 2,4,6-Tribromophenol, Indolinone [ 1-(2,6-
dichlorophenyl) indolin-3-one], 7-Hydroxy 1 Tetralone, 5-
(Alpha-Carboxyethyl)-2-(phenylthio)phenylacetic acid Diacid,
18 |[N-Methyl-1-Naphthalenemethylamine( Menam HCL, Fenofibric 2 Ton/M
Acid, Para Bromo Phenol, 2-Bromo 5-Hydroxy Benzaldehyde,
4-Bromo Phenyl Acetic Acid, Benzophenone Hydrazone, 4-
Bromophenyl Acetic Acid Methyl Ester,Para Chloro
Benzophenone, 2(1-Adamanyl)-4 Bromo Anisole, 2-Chloro
Acetophenone,

0- - . ndus- Page 2 of 13
1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00 9




Sr Maximum

No Product Quantity UomMm
19 1-Chloro Adamantane, 3-Hydroxy Phenyl Acetic Acid- MHPA, 03 Ton/M
4-Bromo 2-Chloro Phenol, Bromochlorophen,
20 |HCL solution (30%) 535 Ton/M
21 [HBr solution (48%) 8 Ton/M
22 |4-Tert Butyl Toluene 7.7 Ton/M
23 |Ammonia solution (25%) 3.2 Ton/M
24 |Succinimide 1.75 Ton/M

Total production quantity1104.95 Ton/month
4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr Permitted (in

No Description CMD) Standards to Disposal Path
o ,
1. |[Trade effluent 86 As per Schedule-l ;Eéyde 100% to achieve
2. |Domestic effluent 9.00 As per Schedule-l|Partly recycle CMD &
partly gardening CMD

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Description of stack/ Number of Standards to be
Stack No. .
No. source Stack achieved
5-1 (Common Boiler - 10 TPH,
1 Thermopack - 17 1 As per Schedule -II
stack)
LacKcal/hr.
2 S-2 DG Set 1 As per Schedule -l
3 S-3 DG Set 1 As per Schedule -l
6. Non-Hazardous Wastes:
':";:; Type of Waste Quantity UoM Treatment Disposal
1 |(Boiler ash 279 |Ton/M|Sale Sale to Brick Manufacturer
2 Metal, Wood & 0.5 Ton/M|Sale Sale to authorized party
paper scrap

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

z; Category No./ Type Quantity UoM Treatment Disposal
L B roesteise | gy Jrom| o rsor
2 |28.3 Spent carbon 0.52 (Ton/M Recycle* EZ:_(:yt(/) glljw.?géelzd
3 Ry P 572 |ToyM|  Landfill  |CHWTSDF
0-FIFLE- ; ndus- Page 3 of 13

1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00




S
N

; Category No./ Type Quantity UoM Treatment Disposal

Sale to authorised
party / CHWTSDF

5 |ETP Sludge) 09 Ton/M Landfill CHWTSDF

Landfill/ Sale to authorised
Incineration party / CHWTSDF

Landfill/ Sale to authorised

4 |MEE salt 214 Ton/M Landfill

6 |Spent Carbon from ETP 04 Ton/M

Spent solvent from

! stripper 04 Ton/M Incineration party / CHWTSDF
33.1 Empty barrels
/containers /liners .

8 |contaminated with 500 No/M Recycle Sale to authorised

. party / CHWTSDF

hazardous chemicals
/wastes

9 |5.1 Used or spent oil 0.5 Ton/M| Reprocessing Sale to authorised

party

Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules,

2016
8. Conditions under Batteries (Management & Handling) Rules, 2001:
SrNo Type of Waste Quantity UoM Disposal Path
1 Battery Waste 100.00 Kg/Annum Sale to Authorized party

Specific Conditions for used Batteries:

i. The applicant shall ensure that used batteries are not disposed of in any manner
other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importer/ re-conditioner or at the designated collection center.

ii. The applicant shall file half-yearly return in Form VIl to the M.P.C. Board.

iii. Bulk consumers to their user units may auction used batteries to registered
recyclers only.

9. Conditions under E-Waste Management:
Sr No Type of Waste Quantity UoM Disposal Path
1 |E-Waste 100.00 [Kg/Annum|Sale to authorized recycler/dismantler

a26dblbl| gigned by: Dr.].B.Sangewdr
7dde%fes . &
306d074e Assistant Secretary fTec__hmcal)
b3b&b%a2| Forand on behalf of,

8078b7e% MaharaShtra Polltion Control Board
53202774b b )
déeeltls ast@mpcb.gowvin

42918bbl 2023—03—03"1_.5:02:05 IST

0- - . ndus- Page 4 of 13
1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00 9




10.

11.

12.

13.

14.

15.

16.
17.

18.

19.

20.

SRI SRI RADHA KRISHNA CHEMICALS PRIVATE LIMITED/CE/UAN No.MPCB-CONSENT-0000156989/Indus-
1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00

Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:

Quantity
Type of not to Segregation Color Treatment &
DAL DRI Waste exceed coding Disposal
(Kg/M)
a) Expired or Yellow colored non-
1 Yellow |Discarded 1.60 chlorinated plastic CBMWTSDF
Medicines bags or containers

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

The applicant should not take any effective steps for implementation of the project
before obtaining Environmental Clearance as per EIA Notification 2006 and
amendments thereto. As per Para 2 of EIA notification dated- 14.09.2006, the effective
steps include starting of any construction work or preparation of land by the project
management. However as clarified by the MoEF vide office memorandum no.
J-1103/41/2006-1A.1I(1); Dated- 19/08/2010, fencing of the site to protect it from getting
encroached and construction of temporary shed(s) for the guard(s) & acquisition of
land not be treated as an effective step.

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

This consent is issued pursuant to the decision of the 6th Consent Committee Meeting
held on 25.01.2023

Industry shall use cleaner fuel instead of F.O. as per Boards Circular dtd. 05.02.2020

This consent is issued as per the Office Order for Consent Management of the Board
No. 12/2020 dtd. 23.12.2020.

Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

The applicant shall obtain Consent to Operate from Maharashtra Pollution Control
Board before actual commencement of the Unit/Activity.

This consent is issued with an overriding effect on earlier consent issued by the Board
vide no.Format1.0/CC/UAN No.0000156989/CE/2302000867 dated 13.02.2023

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 125000.00 |[MPCB-DR-16346 30/12/2022 |NEFT
Copy to:

Page 5 of 13




1. Regional Officer, MPCB, Nashik and Sub-Regional Officer, MPCB, Jalgaon

They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

B]

Cl

D]

B]

Cl

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

As per your application, you have proposed to segregate trade effluent into weak
stream & strong stream and provide Effluent Treatment Plant (ETP) comprising
of:

i) Strong COD/TDS stream of 32 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Primary Clarifier/Primary Settling Tank, Primary after stmt) , Stripper, Reverse
osmosis, Multi effect evaporator (3 stage) followed by ATFD. The MEE
condensate is treated in weak stream ETP.

ii) Weak COD/TDS stream of 54 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Primary Clarifier/Primary Settling
Tank), Secondary (Activated sludge process), Tertiary (Pressure sand filter,
Activated carbon filter) .

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

The treated effluent shall be recycled 100 % ,In no case, effluent shall find its way
for gardening / outside factory premises.

As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 9.00 CMD of sewage.

The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30
3 COD Not to exceed 100

The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

SRI SRI RADHA KRISHNA CHEMICALS PRIVATE LIMITED/CE/UAN No.MPCB-CONSENT-0000156989/Indus-
1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00

Page 6 of 13



4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 308.00
or boiler feed

2. Domestic purpose 11.00

3 Processing whereby water gets polluted 48.50

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 29

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1.  As per your application, you have proposed to provide the Air pollution control (APC) system and also to erect
following stack (s) to observe the following fuel pattern:

APC System Stack

) q q Sulphur
Source provided/prop Height(in Type of Fuel Content(in %) Pollutant Standard
osed mtr)

150
TPM Mg/

17.91
Indian Coal 502 Kg/Day

1791 Kg/Hr

150
0.5 TPM Mg/Nm3

Boiler - 10 Briquete 2041 > a4
S-1 TPH,  |Fabric Bag Filter Kg/Hr 0.06 502 Kg/Day

(Common|Thermopack| Multi Cyclone 35.00 150
stack) -17 Stack Indian Coal 583 0.5 TPM ;
LacKcal/hr. Kg/Hr Mg/Nm

5.83

0.06 S02

Briquete 625 Kg/Day

Kag/Hr 150
TPM Mg/Nm’

0.75
502 Kg/Day

o i i ndus- Page 7 of 13

1d.201587 (03-03-2023 03:01:31 pm) /QMS.PO6_F01/00




APC System Stack Type Sulphur

S:lack Source provided/pro Height(in of Content(in Pollutant Standard
0.
posed mtr) Fuel %)

150

. HSD TPM 3

Mg/Nm
52 | DG Set émcc?gsﬂlfe 5.50 324 1.0 9
Ltr/Hr 502 6.48

Kg/Day

150

. HSD TPM 3

Mg/Nm
S-3 | DG Set Qcccl’gjﬂ'rce 5.50 324 1.0 9
Ltr/Hr 502 6.48

Kg/Day

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any